

TEST REPORT

Report No. : CH:TX:9420020333

DATE : 26/04/2018



SHANDONG INTCO MEDICAL PRODUCTS CO.,LTD
NO.9888, QIWANG ROAD, NAOSHAN INDUSTRY PARK, QINGZHOU,
SHANDONG
CHINA
A/C F615001 SGS CSTC STANDARDS TECHNICAL SERVICES CO. LTD
CONTACT PERSON : --

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION GLOVES
DISPOSABLE NITRILE GLOVE
COLOUR BLUE (AS IDENTIFIED BY THE LABORATORY)
CASE NO QDHL1804009103OT
PHOTO APPENDIX.



SAMPLE RECD ON 20/04/2018 **TESTING PERIOD :** 24/04/2018 - 26/04/2018

Summary of Test Results/Conclusion

Test Method / Standard	Clause/Test Name	Status / Performance Level
EN 374-4:2013	Resistance to Degradation by Chemicals	Refer results.
	Sodium hydroxide 40%	

Per pro SGS India Private Ltd.



K. PACHAIYAPPAN
ASST. MANAGER
Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

TEST REPORT

Report No. : CH:TX:9420020333

DATE : 26/04/2018



RESULTS

EN 374-4:2013 Protective Gloves against Chemicals and Micro Organisms – Determination of resistance to degradation by chemicals

Chemical / CAS NO	Exposure Duration	Test Results		Observation
		Percentage change in puncture resistance		
		Glove sample	Result (%)	
Sodium hydroxide 40% 1310-73-2	60±5 minutes	1	-4.5	No Change
		2	-18.2	
		3	-11.8	
		Mean	-11.5	
		Standard Deviation	6.890	

***** End of Report*****